PIL6-8T€-008-1

)2 9ANEIuASIIdIY 991AIIS JWISN) X JOIVHVJ Inok 1o
JIo[eap InoX joeyuod asedfd ‘ponpoad siy) Jo A[quIdsse Y} YIIM ud[qoxd Aue ddudLIddxd nok yy

d ‘NOISIATI

YANWINVH 10 LATIVIN 3399 *
HONIIM FTdVILSNEAY i
LIDO0S HONI 91/6 .

ATIINHSSY 404 dIINOTY STOOL

SLHTHS NOLLDNYULSNI
ATAINASSY LONdOdd

oy
LINOQ NIVIN NHLSASOdd HITNSAJOd

"ONI AdO4dViVvd

qASN
NI LON NAHM SYAATOH IV MOY MOTNIIVE MOT MOTHOV'Id
iii LLON iii

SdN-TINd dOA ddSN 39 OL LON ST dV4 LVT HHL
i1 ONINJIVAM iii

- SASIOWHAXH AATTAd HOIH ONIINA LdITOXH
SMOOH
ALHAVS 4410 4V4 LVT HLIA INIHDOVIA SIHL ALVd3ddO LON O
1T ONINAVAM i

SASIOYHAXH
ONIOA TIOAHI TANALSVA TAV SOOH dVNS TANS HIVIA
HININAVA

SNOLLDNALSNI A TIINASSY WALLSASOUd HLINSAAOY €£6¥

Download from Www.Somanuals.com. All Manuals Search And Download.



493 BODYSMITH PROSYSTEM ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
1 3/8 X 3-1/AIN. BOLT ..ooueeeeeoseeenseseeoeseeevesssesseneseeeessssesassessesssseesessenssesesesemssesmeneessessees 2
2 3/8 X 3IN. BOLT .oooooeeeeeeeeeeeeseessssseoeseeseeaesseseesmsessssnssssssssssaseessmmsessssssssossosssmessessssseenans 14
3 3/8 X 2-3/8 IN. BOLT ..oovooeeeooeeeoeeeeeeeeseeeeresesseenssssmaessssnesssssmssesemessssssaesesesssenesessessssenesees 1
4 3/8 X 2 IN. BOLT ..oooooooeeeceomeseeeeenseseeevenessesssseesesessssessssssssmsesssmsessessssssesessseeesseseesseseraseee 2
5 3/8 X 1-3/8 IN. BOLT .cooueeeoeeeeeseeseresseereessssesmesessesessmasessesessssessseserassesssessssmeessmesssseesees 2
6 3/8 IN. WASHER ....oooooveeeeeeeeeeeeeeeeoeesesseeesesseesesseseeses s sosseaesssesssesemaseesseseseenesseeesseeaee 25
7 3/8 IN. LOCK WASHER ...ooouuveeeeeeeeeeeeseessesensessesesssessseesssssssesesssesssemsssssesessssemssssssens 18
8 3/8 INL NUT oo eeeeeeeeeeresee e eeseesees e es s eseseseseeseesees e ses s e sssesresesesreesseesesemsssree 18
9. 3/8 IN. LOW HEIGHT LOCK NUT ....oomoveoeeeeeeoseeeeessssesessssessesssssseesreesseeeessseesesesessesssesees 3
10. 5/16 IN. SNAP HOOK ..ooooeeeeeeeeoeeeeeeresseseeaesseseemesesessesssasseemessssmssesesseeeeesseeseseenesserenessrsees 4
11. STAR LOCK COLLAR .c...coooioeeeeeeeseeeeeeeseseseessesesosssemasossesmsssssssssasasesesesssssessssssseesosseness 2
12. 1-1/4 IN. SQ. RUBBER BUMPER .....oomveooeeeeeeeseeeeoeseseeeesesseseseoseeseeesseesenesssesessseeessseassesens 1
13. CARRIAGE GUIDE ...ooooeeooe oo eeeeeseeeeeeeseeseessesereseeeeeseeseeseseeesseesmsesseseeseseeses e sse e sereas 8
14. 2 IN. SQ.END CAP ..ooorooemeeeeeveeeseeeeeveeseseessseemeseseseesseessseseseessmsssssssssssasssssessessessesesesereeseses 7
15. ROD END COVER (1/4 X 5-3/8) weoevvereeeeeresreeeersnese (6249601)...........ooeeeeeeeeereee 2
16. T X 8 INL GRIP oo eeee s ese s ses s es e seseseses e see oo seee e eereseeseeseeseeesseees 4
17. 3/4 X 2 IN. PARAGLIDE STRIP .......ovoeoeereeeeeseseseeeeseeeseeereseseesesseeeeseessessesseseseseesressseessens 1
18. 1-1/2 X 2 IN. PARAGLIDE STRIP (9 PER) ...ooonveeeeeeereoeeeeseeeesesessseessesssssoessssesnessessesesesens 1
19. 1/2 IN. LG. PULLEY SPACER ....ocooveeoeeveeeeeeeeseeseeeeseseeeessetoessesesessemeesesesseseseeseeseseaesssrens 6

————— BOLT LENGTH—————
BOLT LENGTH RULER:
_ 12 _ 12 _ 12 _ 12 _ 12 _ 12 _
0 ‘ 1 _ 2 _ 3 _ 4 _ 5 _ 6
L1 | L1 | S | I | B I |

493 BODYSMITH PROSYSTEM ASSEMBLY INSTRUCTIONS

25.

26.

27.

28.

29.

30.

31.

To install SECONDARY CABLE (PB2559-1), start by inserting the end of the CABLE, WITHOUT the
WHITE BALL under the FRONT PULLEY in the LOW ROW PULLEY HOUSING on the MAIN
UPRIGHT. (REMOVE PULLEY FOR EASE OF INSTALLATION)

Push the CABLE under the FRONT PULLEY and through the HOLE of the MAIN UPRIGHT to the
PULLEY on the UPRIGHT BRACE of the MAIN UPRIGHT. Pull the CABLE until the WHITE
BALL stops against the FRONT PULLEY and the LOW ROW PULLEY HOUSING.

Pull the CABLE around the BRACE PULLEY and up to the SECOND PULLEY on the PULLEY
BLOCK SYSTEM. (NOTE: THE CABLE MUST BE ROUTED AROUND THE SECOND PULLEY
FROM THE REAR TO THE FRONT)

Pull the CABLE around the SECOND PULLEY of the PULLEY BLOCK SYSTEM and down to the
first HOLE above the larger set of HOLES on the MAIN UPRIGHT. Attach the end of the CABLE to
the MAIN UPRIGHT, using one (1) 3/8 X 2-3/4 IN. BOLT, one (1) 3/8 IN. WASHER, one (1) 3/8 IN.
LOCK WASHER and one (1) 3/8 IN. NUT. (SEE DETAIL F)

See CABLE ROUTING DIAGRAM (DETAIL A) for help in compieting STEP 24.

TIGHTEN ALL LOOSE PULLEY CONNECTIONS MADE TO THIS POINT.

Slide four (4) 1 X 8 IN. GRIPS over each end of both the LAT BAR, and the LOW ROW BAR. (NOTE:
IF A LUBRICANT IS REQUIRED, RUBBING ALCOHOL THOROUGHLY COATING THE
INSIDE OF THE GRIP IS THE BEST MATERIAL TO USE) (SEE DETAIL A AND B)

Attach the LAT BAR to the PRIMARY CABLE, and the LOW ROW BAR to the SECONDARY
CABLE, by using two (2) 5/16 IN. SNAP HOOK. (SEE DETAIL A AND B)

To adjust the LOW ROW BAR. Remove the LOW ROW BAR from the 5/16 IN. SNAP HOOK on the
SECONDARY CABLE, and attach the 24 LINK CHAIN. Attach another 5/16 IN. SNAP HOOK to the
LOW ROW BAR and adjust it to the desired CHAIN LINK. (SEE DETAIL B)

Attach two (2) sets of UPRIGHT LABELS (designated #1 to #21) to the inside surface of both FRONT
UPRIGHTS. (SEE DRAWING)

To use the LOW ROW FOOT BRACE, slip it over the BASE LEGS, and up against the UPRIGHTS of

the FRONT UPRIGHTS. (SEE DRAWING)

Download from Www.Somanuals.com. All Manuals Search And Download.



[ et Aﬂ@ﬁ@ﬂﬁMV ........................ ATTINd ONIHSNE NI X Aol ‘€T
Q e AMONWM#MV ........................ AATINd ONIHSNE ‘NI 1 X ‘ao z/i-€ ‘7z
N ....................................... Aﬁ@ﬁbwmwv .............................................. Q<ﬁwmmmmbm .ZH N\Mlm,— .ﬁN
N ....................................... Aﬂcmawﬁev ........................................................ wqmm<q HEOE&D .ON
M ....................................... Amcmmbacv ............................................................. ZH<EU ME\H .VN .@ﬁ.
M ....................................... Aﬁ°~mNﬂ©v ................................................... Hm<mm Q<& mmﬁH\Hom .wﬁ
N ....................................... Aﬁccwmﬁcv ................................................................ Q<ﬁﬂ mmqgom .N\.H
M ....................................... Aﬁommmch ................................................... mﬁﬂm<o >M<onomm .@M
M ....................................... Aﬁchwva ......................................................... mqm<o >M<EEH~ .mﬁ
M --------------------------------------- Aﬁcﬁmeov ............................................ mogm rﬁoom BOM BOA ..v.—
N ....................................... Aﬁcvmwva ............................................................. qug %Hmm<m .m~
N ....................................... ANQFMﬁawv ............................................... Amorhnomzzoo erHbZrH<m .N‘—
N ....................................... Aﬁcwmwva ............................................... .H.<1HHM r._‘LZrDOE ym\HADAW nﬁ ﬁ
M ....................................... A.HQ*VN-N@V ............................................................ ‘m<m Bom BO\H .OM
ﬁ ....................................... Aﬁcmmwav ........................................................................ M<m rH;<\|M .m
N ....................................... Aﬁcmcmﬂwv ................................................................ mmgqom M<m Jw
ﬁ .................... . .................. AMQVﬂmNWV ....................................................... mmgqom M<m rH<1H .h
.m ....................................... A.HAVQMWN@V .................................. .H.MOhHme mMZVH mqm<'H.mED< .@
N ....................................... AﬁcemwNov .......................................................... -HmOEQD '“—..ZO.MMHM .m
H ....................................... AﬂeﬂﬂMch ................................... .Humom%m HEOE&D EO,H?H‘om ..v
ﬁ ....................................... Aﬁcacmﬂwv ............................................. rﬁmomm:m Hmoag QOH .m
H H-a..\..< ................................. Aﬁcmcmev .................................................... mos§<o HI@H@? .N
M .................................. e A ﬁammwva ............................................................ ,H.HnMMVEAHD Z.Hg .M
ALO NOILLAIDSAA/AINVYN WHLI

SIAVI/SINANTTIA

ATAINASSYV ONINNIDTAG TJIOATd SLIVd TTV IN1OD ANV LHOS

LSI'T SLAVd ATAINASSY WALSASOUd HLINSAJOd t£6v

O

‘SNOLLONYULSNI LINN

NIVIA HHL A0 ST# dALS OL NO ANNIINOD ANV ‘vT# dALS dIMS ‘A LITINOD ST STHL
NAHM 81 # NUHL T# SdALS LA TJAOD "‘SNOLLDNYLSNI A TIWIASSY DAd Ddd FHL OL
YAATY ANV TIHH dOLS ‘DA DTd TVNOILJO HUIM AITIWASSY dd TTIM LINO STHL A1

"€ dALS Sunejdwos ur djay 10§ (V TIVLAM WVEDVIA ONILLAOY ATIVD 39S

(O TIV.LAA AAS) SIOOH dVYNS NI 91/S (1) suo Suisn ‘GOVINYVD LHOIAM 4!
01 TV 9 Yorny "AOVINIVD LHOIAM 94 03 ‘AFTINd QUIHL Y} UMop pue 1940 IV [Ind

'SLVTA INOOW AHTINd °WHJo AATINAd
@ITHL 2y 03 dn pue WHLSAS MDO0Td AXTINd 99 JO SAATIN 24 JO 3O punoie FIEVD
s umy "SLVTA LNQOW AATIN 39 J0 AHTTINd ANODHS 94} Umop pue I9A0 JTHV 11Nd

HAATOH
qVd LV oW pue XATINd oY Isurese sdois TIVE ALIHM oW 19Un AATI0d dO.L 1240 HTAVD 11nd

(NOLLVTIVLSNI 40 ASVH Y04 AATINd IAOWTW) SLVTIA
INQOW ATTINd Y U0 YAQTOH V4 LVT W pue AATINd dOL 24} Usamleq TV HLIHM
oy LOOH.LIAM “AT1dVD 2y} Jo pud oy Suruosul Aq wels (1-L782dd) ATV AAVIAIA o [[eisul o],

“HIFISSOd SV ONITVHIAS HONW SV
HAOWHY ANV ‘A T14VD TAAVINA ‘NOLLVTIVLSNI AT4VD HLIA ONIAITO0Ud THO0JHd

"07 JALS Ul se ainpeooxd dues oyl M0[{0) STIVY ALTAVS Pue ‘SHIATOH Yvd sp dsn oy,

"s9oBJINS
umoys [[e 01 woyy Ajdde A[uuy pue SITYLS AAIIOV IV 2U1 wox Sunpdeq 1oded oy saoway q
"papdeNE 9q 03 918 SJRY.LS JAI'TOVEVJ 34} 210ym saoejans [[2 ueopd AjySnosoy], vV

:sdojs Surmoipog oys Suisn (f IVILAQ) W UMOYS
se STIVI ALTAVS PUe ‘SHAATOH UV 21 03 SANYLS HAIIOVYIV T X T/1-1 (8) WSie yoeny

‘Suimerp uo umoys se STIVY ALALVS U1 3o sdol sy1 03 SAVd IIddNd NI ¢/1-€1 (7) om3 yoeny
(ONIMVIA

FAS) "PAOO] [IIUN SIMIDO0[I 21801 PUR ‘[0Y Paasap a1 ojul uid o1 WSSUJ [ROILIA a1 SAVd
YATIOH 91 12yl 05 FANL LIOdANS TANM oY1 Wit ‘1JOddNS TANM ATAVISNLAV a1y asn o,
"LAO0ddNS AN TTIV.LSALAYV Y} JO pud Juoy oy ojul dvO AN "OS "NI ¢ (1) auo pasu]

"'SAVTI0D ADOT AVLS (7) omi pue ‘LIVHS AVd
YA TI10Y (1) 2uo Swsn ‘LYOdINS AAN ATAVILSALAV 941 01 SAVd YATTI0Y (7) oM 9[quuessy

"$9081INS
umoys ot 03 wo Aidde Ajung pue SANYLS AATIOVEV 2y} wog Supoeq 1eded oy saowoy q
“payoene 9q 01 21 SATYLS AATID VYV 943 21aUMm S20BLINS [[& UBd[0 A[ySno1oy], vV

:sdays Surmorjoy oy Suisn (I TIV.LAQ) Ul umoys se LHOIdNS TAN A TdVILSNLav
oy} 03 dRYLS AAITOVIVA 'NI ¢ X 7/1-1 (1) 9uo pue 1S AAITOVIVd ‘NI ¢ X /€ (1) 9uo yoeny

‘4LON

Ve

‘4LON

R Y4

e

1T

0C

61

81

LT

SNOLLONYULSNI ATHIWASSY WALSASOdd HLINSAQOY ¢6¥

Download from Www.Somanuals.com. All Manuals Search And Download.



493 BODYSMITH PROSYSTEM ASSEMBLY INSTRUCTIONS

IMPORTANT:

THE BODYSMITH PROSYSTEM MUST BE ASSEMBLED ON A FLAT LEVEL SURFACE TO
ASSURE ITS PROPER FUNCTION.

PARABODY, INC. STRONGLY RECOMMENDS THAT THIS PRODUCT BE ASSEMBLED BY
TWO PERSONS TO AVOID POSSIBLE INJURY.

*** IMPORTANT **%*
KEEP ALL LOOSE FRAME
CONNECTIONS
LOOSE UNTIL INSTRUCTED IN THE
ASSEMBLY STEP SEQUENCES TO
SECURELY TIGHTEN

Insert six (6) 2 IN. SQ. END CAP into both FRONT UPRIGHTS. Two (2) into each end of the BASE
LEG, and one (1) into the TOP end of the UPRIGHT.

LOOSELY assemble the BOTTOM UPRIGHT SUPPORT to both FRONT UPRIGHTS, using four (4)
3/8 X 3 IN. BOLTS, eight (8) 3/8 IN. WASHERS, four (4) 3/8 IN. LOCK WASHERS, and four (4) 3/8 IN.
NUTS. (NOTE: THE LOW ROW BAR HOLDERS ON THE BOTTOM UPRIGHT SUPPORT
SHOULD BE UNDERNEATH) (SEE DRAWING)

LOOSELY assemble the TOP UPRIGHT SUPPORT to both FRONT UPRIGHTS, using two (2) 3/8 X
3 IN. BOLTS, four (4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. NUTS.
(NOTE: MAKE SURE THAT THE TOP UPRIGHT SUPPORT IS FLUSH WITH THE TOP OF
THE FRONT UPRIGHT) (SEE DRAWING)

LOOSELY assemble the MAIN UPRIGHT to the TOP and BOTTOM UPRIGHT SUPPORT, using
four (4) 3/8 X 3 IN. BOLTS, eight (8) 3/8 IN. WASHERS, four (4) 3/8 IN. LOCK WASHERS, and four
(4) 3/8 IN. NUTS. (SEE DRAWING)

Attach eight (8) CARRIAGE GUIDES to the WEIGHT CARRIAGE as shown in (DETAIL D) using the
following steps:

A. Thoroughly clean all inside surfaces where the CARRIAGE GUIDES are to be attached.

B. Remove the paper backing from the CARRIAGE GUIDES and firmly apply them to all shown
surfaces (8 places)

493 BODYSMITH PROSYSTEM ASSEMBLY INSTRUCTIONS

10.

11.

12.

13.

14.

15.

16.

Attach one (1) 1-1/4 SQ. RUBBER BUMPER to the CENTER of the CARRIAGE STOP on the
WEIGHT CARRIAGE.

Slide WEIGHT CARRIAGE down over the REAR UPRIGHT of the MAIN UPRIGHT. (NOTE:
MAKE SURE THAT THE WEIGHT PEG ON THE WEIGHT CARRIAGE IS FACING _
TOWARDS THE FRONT OF THE MACHINE)

LOOSELY attach the two (2) PULLEY MOUNT FLATS to the REAR and FRONT UPRIGHTS of the
MAIN UPRIGHT, using two (2) 3/8 X 3 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8
IN. NUTS. (NOTE: THE HOLE CLOSEST TO THE END ON THE PULLEY MOUNT FLATS
SHOULD BE ASSEMBLED TO THE REAR UPRIGHT) (SEE DRAWING)

AT THIS TIME TIGHTEN ALL LOOSE FRAME CONNECTIONS MADE TO THIS POINT.

LOOSELY attach two (2) 3-1/2 0.D. X 1 IN. BUSHING PULLEY and four (4) 1/2 IN. LG. PULLEY
SPACERS (ONE ON EACH SIDE OF THE PULLEYS) between the PULLEY MOUNT FLATS
above the WEIGHT CARRIAGE, using two (2) 3/8 X 3 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS,
and two (2) 3/8 IN. NUTS.

Slide the two (2) ROD END COVERS over the ends of the LAT BAR HOLDER.

Slide the LAT BAR HOLDER over the PULLEY MOUNT FLATS, and LOOSELY assemble in place,
using one (1) 3/8 X 3-1/4 BOLT, and one (1) 3/8 IN. LOW HEIGHT LOCK NUT. (NOTE: USE THE
SECOND SET OF HOLES IN FROM THE END) (SEE DRAWING)

LOOSELY assemble one (1) 3-1/2 0.D. X 1 IN. BUSHING PULLEY, and two (2) 1/2 IN. LG. PULLEY
SPACER (ONE ON EACH SIDE OF THE PULLEY) between the PULLEY MOUNT FLATS at the
FRONT, using one (1) 3/8 X 3-1/4 IN. BOLTS, one (1) 3/8 IN. LOCK WASHER, and one (1) 3/8 IN.
NUT.

LOOSELY assemble one (1) 4-1/2 O.D. X 1 IN. BUSHING PULLEY to the PULLEY BRACKET on the
UPRIGHT BRACE of the MAIN UPRIGHT, using one (1) 3/8 X 1-3/4 IN. BOLT, one (1) 3/8 IN.
LOCK WASHER, and one (1) 3/8 IN. NUT.

LOOSELY assemble one (1) 3-1/2 O.D. X 1 IN. BUSHING PULLEY to the LOW ROW PULLEY
HOUSING of the MAIN UPRIGHT, using one (1) 3/8 X 1-3/4 IN. BOLT, one (1) 3/8 IN. LOCK
WASHER, and one (1) 3/8 IN. NUT.

To assemble the PULLEY BLOCK SYSTEM, SECURELY assemble two (2) PAINTED
CONNECTORS around two (2) 3-1/2 0.D. X 1 IN. BUSHING PULLEYS, using two (2) 3/8 X 2 IN.
BOLTS, four (4) 3/8 IN. WASHERS, and two (2) 3/8 IN. LOW HEIGHT LOCK NUTS. (NOTE: THE
HOLES IN THE PAINTED CONNECTOR ARE OVAL, MAKE SURE THAT THE PULLEYS ARE
AT THE MAXIMUM WIDTH, SEE DETAIL G)

Download from Www.Somanuals.com. All Manuals Search And Download.



SASIDWIXT Omoa
240139 TINTISYA
S1Y00H dVNS

205 DN S NOLLITV)

TTIVAED

2301 4HS
To/92/5 NOSHIARI © "¥d

£6¥48d WILSAS 0¥d HLIWSAQOH

VIOSINNIN ‘AISHVY
g

"ONI AQ0dvyvd @d

.9, Wi3a

{(2) A3N0d OISO
M Q0 E - .
N — —
2)

‘NN Q3LiYd

(2) snwson H1QIM
13 MO wz\ XV
8- -4l
k Q. 11viad
: (¥) WIHSYM Qm\
(2) L1708 29T
*AYSE MO MO 'dva T4 AVTT 3HL
HLOS 4G4 VIdAL G} ATIWISSY Sine
ITNTS——

»8, 11vL30

(\INO ¥YT.MOd MO BO4)
NIWHD YNIT b2

"dAL) P

.. TMYL3Iq 335
MNOOH dYNS

X vliad
2.448, TWI3Q 335

ﬁl\\\\/
i \|u4m<o AMVANOD3S
l\ 1
1/
4. vi3a 33

"
S

L 2. Tvi3g 33¢

D, §13a Nunl\

(2) Sa\®

qvg Lv7

N/4 NIV INOWEA G
JSVIE BN (v

[y Po|Lere
b

‘ 30vdE  1HOMCN
(2) ¥VTICO MO0THVLS
_ .

aAL) B/

dvd GN3 S T

A3TINd ONIHSNE NI L X "Q'0 2/i—¢
ONISNOH AJTINd MOd MO

(2) avd ¥3T10d

‘/
J4VHS dvd d¥3T10d

(z) 1108 ¥/¢—1 X 8/¢

"dAL () ¥3IHSYM m,\nl/@ :

"dAL (2) ¥3IHSYMMOOT w\m/
| - I\\e N
"dAL (2) LN 8/¢ _
J3TING ONIHSNE NI L X "0 N\Tuvl\

(2) YIHSYMMOOT m\m\\

‘2) 1NN 8/§ —

(3. vi3a 33s)
140ddNS FINM .8<|\
"dAL ¥IHSYM w\ml\

“dAL ¥IHSYMMOO1 8/¢

‘Wil LN g/e—

(2) 108 v/1—-¢ X 8/¢ —— |

A\

(+) 1o € X 8/¢

TTIBVTY ININGYM AvE LY

_LZS
¥3dNNG ¥3gany 0S v/1—1 <
N
93d LHOIIM = -.
JOVINUYO 1HOIEM \Av/

L. V34 33S

J“N

—1

— dAL (2) LON 8/¢
i

Lai

\:

¢

=3+l

EY LA
ININIYM

OOOOOOQOOOOOQOOO

\

lvas

\ ol
0o - "dAL 1708 € X 8/
m <>
( "dAL ¥3HSVM 8/€
< (2) N =
BN N——2¥3INTI ONZ QOH 2
~ ¥3IQIOH ¥v8 V1

YIHSYMUO0T 8/¢€

INN 8/¢

(@) 97.2/\
ATIVAS AITIOL
Cv) 2
1NN 8/¢ S1y4 INNOW ATTINd

(¥) ¥IHSYMMDOT 8/¢
(€) A3TINd ONIHSNG NI L X 00 ¢/L-¢
dOLS JOVINNYD

AN . mO
,/mm\fr wa,mz_v\ [0

S3BYT 1HINAIN 50

1NN Y0071 “IH MOT 8/¢

HIHSYMAD0T 8/% |/J

- "dAL (2) 4QvO GN3 DS T
"dAL (2) d3IHSYMMOO0T 8/¢
‘dil (Z) ¥3IHSYM 8/¢
¥3QI0H ¥v8 P (Z) LHOJN INO¥d
A

\

dAL (z) 1108 ¢ X 8/¢
| # \

L -4ul (2) ¥3HSYM 8/¢

‘dAL (Z) 1108 ¢ X 8/¢

MO/\|¢¢ (2) ¥3HSVM 8/¢
L]
o 1¥0ddNS 1HOMAN WOLLOS

BO
0]
0|
Qo
o (.4.IW13Q 33%)
g0 . - (T) d3070H YvE

‘dAL d4vO GN3 '0S ¢

Download from Www.Somanuals.com. All Manuals Search And Download.

L¥0ddNS [HOdN d0L

30 v

SNMONS  TWIHM TXOBddY
SJIYLS ITITOVAYS TV

XIS IOVIIYIYL  EX T

w 1708 HiE-Zx3%

3T9v) AYYGNOI IS

HIHCYM 9/5

10N 8/¢

SHIYLS IOIIVEVY Twbg —



\2. x 2 PARGLIDE STRIPS (2)
(TYP FOR SAFETY RAILS)

DETAIL'F”

1372 1, RUBBER
PAD (2)

SAFETY RAILS (2)
(3EE DETAILF")

LOW ROW FOOT BRACE

o N6 6 656 0 o

K

00O 000000 OO0 00

@ -
WTJ&oooooo T A

50 600500000000

ﬂ@ PARABODY INC.

RAMSEY, MINNESOTA

BODYSMITH PRO SYSTEM PBF483

DR. J ERICKSON 2/2/973
SHT ZOF 2

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

